



天纺标(上海)检测科技有限公司
Tianfangbiao Standard (Shanghai) Testing Technology Co.,Ltd.



中国认可
国际互认
检测
TESTING
CNAS L12515

检验检测报告

Test Report



TTTS-WH23004829



第1页 共4页
Page 1 of 4

客户 提供 信息 Information Provided by Client	委托单位/地址 Applicant	青岛大学 Qingdao University 山东省青岛市宁夏路308号 No.308 Ningxia Road, Qingdao, Shandong Province				送样人: Contact	---
	生产单位/地址 Manufacturer	青岛源海新材料科技有限公司 QINGDAO YUANHAI NEW MATERIAL TECHNOLOGY CO.,LTD.				电话: Tel.	---
	样品信息 Information of Submitted Sample	样品名称: Sample Name	海藻纤维无纺布 Non-woven fabric of alginate fiber			商标: Trademark	-----
		样品总数: Sample Count	1块 1Piece(s)			颜色: Colour	-----
	型号规格和/或等级: Size and/or Class	-----			安全类别: Safety Category	---	
	质量等级: Quality Grade	-----					
	产品款号或货号: Style No. or Order No.	-----					
样品描述 Test Part Description	1# 白色无纺布 White Non-woven Fabric						
检验性质 Test Type	委托检验 Commission Test	样品受理日期 Date of Submission	2023-05-18	报告签发日期 Date of Checking	2023-05-24		
执行标准 Test Standards	-----						
检验结论 Conclusion	检验结果见附页。 Test results refer to next page(s).						
非标准检验方法说明 Non-standard Check Methods	-----						
检验结果的不确定度 Uncertainty of Result	-----						
备注 Remarks	-----						

批准:
Approver

审核:
Checker

编制:
Editor





天纺标(上海)检测科技有限公司
Tianfangbiao Standard (Shanghai) Testing Technology Co.,Ltd.



中国认可
国际互认
检测
TESTING
CNAS L12515

检验检测报告

Test Report

第2页 共4页

Page 2 of 4

TTTS-WH23004829

检测项目 Test Items	项目描述 Description	单位 Unit	标准值 Standard Requirement	实测值 Results	评价 Conclu sions	方法标准/备注 Test Method/Remarks
1# 白色无纺布White Non-woven Fabric						
燃烧性能 Flammability	极限氧指数 (经向) Limiting Oxygen Index (Warp)	%	---	49.1	---	GB/T 5454-1997
	极限氧指数 (纬向) Limiting Oxygen Index (Weft)	%	---	49.3		

1. 试验结果只与特定的试验条件下试验的性能有关; 试验结果不能作为评估制品在实际使用条件下潜在火灾危险性的唯一依据。
1. The test results relate only to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the sole criteria for assessing the potential fire hazard of the product in use.

以下空白
Blank Part Below